Parts Manual

MS600

Finish Mower
Europe C€

4 -J4
VENTRAC.COM

09.20045 Rev. 00



View all manuals

ENTFRAC

by Venture Products Inc.

Visit ventrac.com/manuals for the lat-

. est version of this operator’s manual.
500 Venture Drive P )
A downloadable parts manual is also

Orrville Oh 44667 available.
www.ventrac.com

Serial Number Description

MODEL i Cnrmac
[ ] Manufactured by o

S E RIAL Venture Products Inc.

IR NRNRRNE) o' O et

Design Model Number
Spec  Spec

Notes

+ Ifany component requires replacement, use only original Ventrac replacement parts.
+  When ordering new components, be sure to order all required safety decals. All current safety decals must be
affixed to the replacement components prior to installation of the component.



TABLE OF CONTENTS

PARTS PAGE 4
Main Frame & Front ANti-SCAlP ROLILEIS......ocvieieieeeeeeteee ettt ettt b e e sre e be e e e reenes 4
Carrier FTAamM@ & WHEEIS ......vveeveeieecie ettt ettt ettt e te e s be e ta e eabe e baeeabaestaeebeesaseesbaesabeesaesssaessasensasssseenseesns 6
HIECI ATINIS ettt e e ettt e e et e e e teeeeebaeeeesbeeeeaseeeesseeeesbeseesseeeessseeessesessasessseesasseesnsseeensseeenns 8
Drive Shaft & AtACHMENT BeIL.....cc.viiiieeeieieecteee ettt ettt ettt e tb e eebeeetbeeebeeeabeebaesaseeseseaseennes 10
Main Deck Belt, Pulleys, & Belt TENSIONET ......c.icciiieieeeeeeeteetereete sttt eete et se et e s e estessaesseesseeseesseessessnens 12
SPINALES & BLATES....ceiieeieieie ettt ettt ettt st e st e b e st e st e et e sae e be e st e sae e beenteeseenbeenbesaeenteeneeseenns 14
MULCH RINES 11ttt ettt ettt sttt ettt et e et et et et et et et e st e sbesbeeseebeeseententestententensensensensens 16
REAT ROLLEE ..ttt ettt ettt e b e e te e e b e e tb e e beeetbe e baeeabeerbaeeaseebeesabe e sseenbaesseerbaessseerbaesaseensessrseenses 18
Height Adjust LINKage & DECK SIS ....c..coverieririiiiriirieeteteeectetetetesrest ettt ettt ettt saesre 20
MaiN DECK COVEE SNTELA ..uviiiieetieceie ettt ettt et e et e e te e ebeesteeebeeesbeebeeesseebsesaseebaesaseensessrseennes 22
70.8163 & 70.8214 Hydraulic FLIP UP Kit vecuveieeeiecieeeeieeeseete ettt te s ve et s eae e e st eseaanaenes 24



PARTS

ILLUSTRATED DRAWING
Main Frame & Front Anti-Scalp Rollers

- Use only original Ventrac
Ilustrated Parts - 4 roplacemant parts,



PARTS

Main Frame & Front Anti-Scalp Rollers

REF. PART NO. DESCRIPTION QTY.
) 99.A06. .. Locknut, Stover 3/8-16 USS. ...ttt 3
2. 62.1459. .. Frame, Deck Weldment MSB00. . ..ottt e 1
3 50.0047. . ccovviiii Roller, Front 37 Dia X 3-1/ 2 et 3
4. 50.0046. . ... Tube, AXle Front ROIlEr . ..ot e e 3
S 90.0636....c0iiiiiiin BOlt, 3/8-16 USS X4-1/2 oottt ittt et e e 3
6. 00.0102.....cccvvvvvnennennnn. Decal, Danger-PinchingHazard ........... ... i 1
T 00.0062.......cvvvviiiiennnn. Decal, Danger Shield MiSSINgG . .. ..ottt e 1
8. .. N/A. ..o Plate, Ventrac Serial NUmber . ... 1
9 04.0003.....c.0iiiiiiin RIVEL, POP 1/8 X 3/8 S ittt ittt e e e 2
10.......... 00.0122. ... Decal, Thrown Object Hazard . ..ottt e e 1
11.......... 00.0123. ... Decal, Keep Hands & Feet Clear.......ovuuiitii i i 4

- Use only original Ventrac
Illustrated Parts - 5 replacement parts.



PARTS

ILLUSTRATED DRAWING
Carrier Frame & Wheels

- Use only original Ventrac
Illustrated Parts - 6 replacement parts.



PARTS

Carrier Frame & Wheels

REF. PART NO. DESCRIPTION QTY.
) 95.06 ... Washer, Flat 3/8 SAE . ..o e 4
2. 50.0195. ... Yoke, Caster 137 Wheel. ..t 2
3 29.GFO00L ... Grease Ftg, 1/4 SAE ST ...ttt 2
4. 50.0050. . ..cciiiiiii TUDE, SWIVEL AXIE . . .o 2
S 90.0660.....c.0 vt BOlt, 3/8-16 USS X T-1/2 oottt ettt et e e e e e 2
6.t 99.A06C. . ....oviiiiii Locknut, Center3/8-16. ... .ouiniiii it e 2
T, 29.GFOO11 ... Grease Ftg, PlUg 1/4-28. . oo e 2
8. i 55.LM12710 . ..., BarNg, CUPD . ottt e 4
9. 85.BO101 ... BUShING, .005 SPaCeT. . . ettt ettt e e 4
10.......... 85.B0099 ..., Bushing, .875ID X 1.3750D X .120T . . ..ottt ettt ettt 4
11.......... 55.LM12749LA2............... Bearing, Taper ROIler Cone ... ..ottt 4
1200000, 99.BO119 ... Washer, Mach 7/8 X 1-3/8 X 10 GA . . .. v vttt ettt et 4
13.......... 99.MOO4T .. Locknut, STOVer M22 X 1.5 ZP ..t 2
14.......... 05.0172. .. i Plug, Ribbed BIack LDPE . . ... ...ttt 2
15.......... 00.0383. ... DAl VN AC. vttt ettt e 1
16.......... 62.1456. .. ... Frame, Main Carrier MSB00 . . ...ttt e ettt e 1
17000000, 53.0155. . i Wheel, ASm 13 X 5 X 6 CaS el v vttt ettt 2
17,0000, 53.0148. ... Wheel, Asm 13x5x6 Rib Flatfree (Optional) ..o 2
35, 55.0072. i, Bearing, Retainer 3/47 .. . e 2
36, 55.0088. ... Bearing, Roller Replacement ....... ... 2
37 ... 29.GFO001 ..o Grease Ftg, 1/4 SAE ST ..ot e 1

- Use only original Ventrac
Illustrated Parts - 7 roplacemant parts,



PARTS

ILLUSTRATED DRAWING
Hitch Arms

- Use only original Ventrac
Illustrated Parts - 8 replacement parts.



PARTS

Hitch Arms
REF. PART NO. DESCRIPTION QTY.
) 95.06 ... Washer, Flat 3/8 SAE . ..o e 2
2 90.0608.......cvviiiiiannn BOlt, 3/8-16 USS X L.ttt ittt ettt et e e e 2
3 29.GFO00L ... Grease Ftg, 1/4 SAE ST ...ttt 2
4. 99.SFO5. .. vvt i NUE, SRF 5/16-18 USS .\ttt ittt ettt e e e et e e et e 2
5 64.1934 . . Brace, Hitch Arm Spacing. . ... ..ot e e 1
6. ... 00.0217. .. Decal, Warning Read OWNers Man .. ......ouuntinttnt ettt 1
T 00.0220. ... Decal, General Safety . .....uvni i e 1
8. .. 00.0219. ... Decal, Warning DoNot Reach . ... ...t e 1
9 00.0216......vviiiiiia Decal, Warning MoVINg Parts. . .. ...ttt e e 1
10.......... 00.0427. . Decal, Wear ReSiStant . ...t 2
11.......... 05.0169.....ccoviiiiiiiin Bumper, Elastomer 1300 LBS PF ...ttt 2
12.......... 99.KO111 ... Bolt, 5/8-11 X 2-1/4 Grd A325 .\ttt 2
13.......... 99.E00%4. .....coviiiiiiin Locknut, 5/8-11 Flanged StOVEr . ... ...t 2
14.......... 99.SF0506 ..., Bolt, SRF 5/16-18 USS X 3/4 . it 2
15.......... 99.A06. .. Locknut, Stover 3/8-16 USS. ...ttt 2
16.......... 03.0007....cvviiieiinennn. PN, Ball 1 2 X 1087 ittt et e e 2
17.......... 62.1452. ... Hitch, Arm Left MST20 ... e 1
18.......... 62,1453 .. ... Hitch, Arm RIght MST20 . .. ... e e e 1

- Use only original Ventrac
Illustrated Parts - 9 replacement parts.



PARTS

ILLUSTRATED DRAWING
Drive Shaft & Attachment Belt

- Use only original Ventrac
Illustrated Parts - 10 replacement parts.



PARTS
Drive Shaft & Attachment Belt

REF. PART NO. DESCRIPTION QTY.
) 29.GFOO0L ... Grease Ftg, 1/4 SAE ST ...t 2
2 99.SF0508 ........ovvviinnn.. BOlt, SRF 5/16-18 USS X L. .\t ittt ettt ettt e et et et et e 4
3 99.SFO5. ..ot NUE, SRF 5/16-18 USS .\ttt ittt ettt e e et et e e e 4
4. .. 80.0389. ... Shaft, HItCh Arm . .. 1
5. ... 55.FB16016-1 ................ Bearing, Flange BloCK 17 .. .. . e 2
6. 85.K0410 .......coviiiin.., KEY, 1/A X 1-1 4. et e e e e e 2
T, 83.H16S ... Bushing, 17 SPlLit 1/47 KeY . ..o ev vttt e e e e 2
8. .. 83BKAOH . ... Pulley, 47 H-BUSH . . oottt e e e 1
9. 83BK5SH ..o Pulley, 5.5” H-BUSHING . . ...ttt e e e e 1
10.......... 90.0406. .. ..o i BOlt, 1/4-20 USS X 3/47 oottt e et et e 4
11.......... 81.BO45. .. ... Belt, B, oottt 1
1200000, 99.E0046. .....cvviiiiiiinnn Nut, “U” 1/4-20 EXtruded . ..o 1
13.......... 60.0665. ... Shield, Drive PULLEY . . . . vttt e e e 1
14.......... 95.04 .. Washer, Flat 1/4 SAE ... 1
15.......... 90.0406. ...t iiiiiin BOlt, 1/4-20 USS X 3/47 .ottt et e et e 1

- Use only original Ventrac
Illustrated Parts - 11 roplacemant parts,



PARTS

ILLUSTRATED DRAWING
Main Deck Belt, Pulleys, & Belt Tensioner

- Use only original Ventrac
Illustrated Parts - 12 roplacemant parts,



PARTS

Main Deck Belt, Pulleys, & Belt Tensioner

REF. PART NO. DESCRIPTION QTY.
) 95.06 ... Washer, Flat 3/8 SAE . ..o e 5
2 90.0618.. ... v BOlt, 3/8-16 USS X 2-1/4 . ottt e e e e 1
3 99.SF06. . ..cvv i NUE, SRF 3/8-16 USS .\ttt ittt e e e e et et e e e 4
4. 99.A06. .. Locknut, StOver 3/8-16 USS. ...ttt 1
5 9406 ... Washer, Flat 3/8 USS . .o e e e 1
6. ... 83BKAOH . .....ovviiiieinn Pulley, 47 H-BUSH . . ot e e 1
T, 83.0064. . ..o Pulley, 6-1/2, 25MM St BOIE. . .ttt ettt ettt et et e 3
8. .. 40.0399. ..o Idler Arm, Belt TeNSION . ..ttt 1
9. 83.0031....ciiiiiiiiiia Pulley, V-1d1er 5-1/16 X 3/8ID . . o vttt ettt et e ettt 2
10.......... 64.0602. ... . BUShINg, 3/8 X 5/8 X265, . .ottt e 3
11.......... 99.SF0608 ........covvvnnn.. BOlt, SRF 3/8-16 USS X L.ttt ittt tit ettt e e e et et e e e 1
12.......... 90.0614.......cviiiin BOlt, 3/8-16 USS X 1-3/4 .ottt e e e 2
13.......... 70.8218. ... Kit, Belt Tension/Cylinder LOck (2 parts) .......ovvueiiriiiii i iiiiinenns 1
14.......... 64.1936. ... Bushing, Belt TenSion Pivot. . ... ...t e e 1
15.......... 85.B0088 ...t Bushing,5/8 IDX3/4 0D X 1/2. ..ttt e 2
16.......... 99.SFO4. . ..ot NUE, SRF 1/4-20 USS ..\ttt ittt et e e e et e e e 2
17.......... 90.0408. ... ..ciiii BOlt, 1/4-20 USS X 17 .ttt ettt ettt 1
18.......... 41.0048. ... i SPHNG, EXE. LOD X6 oottt 1
19.......... 03.0022. ... Pin, Ball L/ X 17 e 1
20.......... 81.0161.........cciiiiiiinn.. Belt, BI58 CUSOM . v vttt ettt ettt ettt 1
21 ..., 60.1056. ... COVEL, PULLEY . .ottt e 3
22, 81.0160.. ..o, Chain, 1/8 Plated X 4 LinKS. .. ..ot e 1
23 ... 64.1976. . ...ciiiii i Bushing, 1ID X 1.50D X .T50L. . ..o uv ettt et et e 3
24 .......... 99.B0128 ... Washer, .323 1D x 1.50 OD (Serial #01001-01364) .. ... vvrrtiit i neenns 3
24 .......... 99.B0134 ... Washer, .448 1D x 1.50 OD (Serial #01365-) .. .vviinrt ittt i eieeans 3
25, 99.SF0508-8..........covvvn.. Bolt, SRF 5/16-18 X 1 GR8 (Serial #01001-01364) .. ... ovurtiirteiie i i e 3
25, 91.0708-8 ... Bolt, 7/16-20 X 1 Gr8 (Serial # 01365-) ..ottt t it te ettt et e i 3
26.......... 99.B0120 ...t Washer, 2-1/40D X 13/32ID X 10GA. . . .ottt ittt ettt et 1
X 83.0068.......cciiiiiii Pulley, Idler Flat 3/8 X 2 oottt e e e e e 1
28 ..., 90.0620......cciiiii BOlt, 3/8-16 USS X 2-1/2 ettt it et 1

- Use only original Ventrac
Illustrated Parts - 13 replacement parts.



PARTS

ILLUSTRATED DRAWING

Spindles & Blades

Use only original Ventrac

replacement parts.

lllustrated Parts - 14



PARTS

Spindles & Blades
REF. PART NO. DESCRIPTION QTY.
) 95.06 ... Washer, Flat 3/8 SAE . ..ottt 18
2 90.0612.....c.vvvriiiiinnn BOlt, 3/8-16 USS X 1-1/2 oottt ettt e e e e e 18
3 99.E0082......ccvviiiiiiinn Nut, Locking FLange 3/8-16 . .. ..ottt e e e 18
4. .. 79.0108. ... Blade, 21x5/8 RH S LowWlift. . ..ot 3
5 64.2003. ... . Guard, Spindle/Anti-String .. ...t e 3
6.0 85.K0408 ... KBY, 1/ X L et e 3
Toviveia. .. 99.B0097 ... Washer, .6351D X 2-1/20D 1/4 . ..ttt e e 3
8. 91.1014. .. ... BOlt, 5/8-18 SAE X 1-3/4 ..\ttt 3
9 87.0241. ...t Spindle, Asm HD RH (Serial #01001-01364) ... ...vuvirtintiit i eieieneneennanns 3
9 87.0247. oo Spindle, Asm HD ALRH (Serial # 01365-) . . v vuvvnt et i e ieeeaens 3
25, 87.0241-1 ..., Housing, SpPINAle AL .. ..ot 1
26 87.0241-2.......cciiii, Shaft, Spindle RH. ... e e e 1
27 ..ot 55.0095. ... i Bearing, Ball 30MM X 62MM . . . ...ttt e e 2
28, 87.0224-3 .. i Shield, Spindle Bottom ... ..ut e e 1
29 . i 87.0225-3 ... i Shield, SPINAle TOP . oottt e e 1
30 29.GFO004 ... Grease Ftg, 1I/8 NPT St ...ttt e e 1
31.......... 29.GFO017 ...t Fitting, Relief. . ..o 1
35, 87.0241-1 ..., Housing, SPINAle AL . . ..o e 1
36, 87.0247-2 .. ... Shaft, SPINdle RH. . ..o e e e e e e 1
37 ... 55.0095. ... .. i Bearing, Ball 30MM X 62MM . . . .. .ottt e 2
38 87.0224-3 ... ... Shield, Spindle Bottom .. ...ttt e 1
39. ... 87.0225-3 ... i Shield, SPINAlE TOP . .ottt e e e 1
40.......... 29.GF0004 ...l Grease Ftg, 1/8 NPT St ...ttt e e 1
41 .......... 29.GFO017 .....coviiii Fitting, Relief. . ..o 1

- Use only original Ventrac
Illustrated Parts - 15 replacement parts.



PARTS

ILLUSTRATED DRAWING
Mulch Rings

- Use only original Ventrac
Illustrated Parts - 16 replacement parts.



PARTS
Mulch Rings

REF. PART NO. DESCRIPTION QTY.
1o, 99.SFO5. ...t NUt, SRF 5/16-18 USS . . .ottt e e e e 11
2. 99.0506. ... i BOlt, 5/16-18 X3/4BSCS . . .ottt 2
3 60.1300.......ovniiiiean Ring, Center MUIChiNg. . ... ..ot e e e 1
4ol 60.1298. . ...t Ring, Right Mulching. . ... e e e 1
5 64.1981. ... i Plate, Discharge ENd. .. ..ot e 1
6 60.1299. . ...t Ring, Left MULChING . . ..o e 1
T, 97.0506. ... Bolt, Carriage 5/16-18 X 3/4 . . . oot 9

- Use only original Ventrac
Illustrated Parts - 17 roplacemant parts,



PARTS

ILLUSTRATED DRAWING
Rear Roller

- Use only original Ventrac
Illustrated Parts - 18 replacement parts.



PARTS

Rear Roller

REF. PART NO. DESCRIPTION QTY.
) 29.GFOO0L ... Grease Ftg, 1/4 SAE ST ...t 2
2. 55.FB16016-2 ................ Bearing, 2 Bolt Flange 17 .. ..o i e 2
3 50.0194. . ... Roller, ENd 57 Dia X 4” LONG . .« vttt ettt e e e e e 2
4. 64.1930. ... i Spacer,Rear Roller ENd . ... .o v e e 4
5 95,16 . e Washer, Flat L SAE . ... ettt e e e 4
6. 04.0025. ... 0o Snap Ring, Ext.1 Shft 078 Thk ... oo e 2
Toviveia. .. 99.SF0508 ...t Bolt, SRF 5/16-18 USS X L.\ttt ittt 4
8. 99.SFO5. ..o NUE, SRF 5/16-18 USS .\ttt ettt e 4
9. 80.0390. ... Roller, REar MSB00. . .\ttt et ettt et 1

- Use only original Ventrac
Illustrated Parts - 19 replacement parts.



PARTS

ILLUSTRATED DRAWING
Height Adjust Linkage & Deck Slides

- Use only original Ventrac
Illustrated Parts - 20 replacement parts.



PARTS
Height Adjust Linkage & Deck Slides

REF. PART NO. DESCRIPTION QTY.
) 64.1961. ... Plate, Height Adjust Selector. . .. ...t e 1
2 47.0086....ccvviiiiiiin Grip, Slip-OnHandle-Black . .....ovii i e e 1
3 95.06 ... Washer, Flat 3/8 SAE . ..ottt 15
4. 90.0618......ccvviiiiannn.. BOlt, 3/8-16 USS X 2-1/4 . oottt et e e e e 2
S 99.SF06. . .cvv i NUE, SRF 3/8-16 USS .\ttt ittt et e e et e et e 18
6., 90.0612.....c.viviiiiiannn Bolt, 3/8-16 USS x 1-1/2 (Serial # 01001-01124) .. ...\ttt ieanens 1
6., 90.0616......cvvrieiniannn.. Bolt, 3/8-16 USS X 2 (Serial # 01125-). o\ttt ettt i e et e e i 1
Tooiiiiii.. 99.A06. .. Locknut, Stover 3/8-16 USS. ...ttt 3
8. i 41.0039. ... Spring, Comp. 9/16 OD X 5/8 (Serial # 01001-01124) . ... ..outene it 1
8. i, 41.0119. ..ot Spring, Comp .785 0D x 1 Lg (Serial # 01125-). ..o .vutrit i eeenes 1
9. 95,05 . Washer, Flat 5/16 SAE . ... oot e e e 2
10........e. 90.0508. ... BoOlt, 5/16-18 USS X 17 . ottt e ettt e e et e 1
11.......... 99.A05. ..ot Locknut, Stover 5/16-18 USS. .. ...ttt e 1
120000000, 00.0425. .. i Decal, Cut Height POSITION. ... ..ot e e 1
13.......... 90.0610......vvvviiinnannn.. BOlt, 3/8-16 USS X 1-1/4 . ottt et e e e 8
14.......... 99.J0630NFZ ... Rod, Threaded 3/8-24 X 3-3/4L . oo e 2
15.......... 9306 .. NUL, 3/8-24 SAE. . .ottt et e e et e 4
16.......... 64.0905. ... . i TUDbE, RD 7/16 X L X 1-1/ AL o oottt et e 2
17.......... 64.1904. . ... .0 Bracket, Front Slide Left. . ...t 1
18 64.1905.. ...t Bracket, Front Slide Right .. ... .. 1
19.......... 64.1179. . i Plate, Rear Slide Retainer. . ..o 4
20 ...t 64.1181. ...t Spacer REar Slide . oottt e 2
21, 90.0606......ccvviiiiiiia BOlt, 3/8-16 USS X B3/4 . ettt 8
2200 94.06. ... ciiiii Washer, Flat 3/8 USS . ... e 4
23 ... 99.GO014 ... ..o Washer, 3/8 USS FW 165 ThK ...ttt et 4
24 ... 90.0640......ccviiiiiiii BoOlt, 3/8-16 USS X 5. ittt 2
25. ... 00.0426.......viiiiian Decal, Cut Height Position Key .. ......o.oi i e 1
26.......... 42.0582. ... Shaft, Ht Adj Crossbar MSE00 . . .. ...ttt ettt e eeaes 1
27 oo 64.1910. . ...t Bracket, Height Adjuster . ... i e 1
28 ... 64.1911. ...t Lever, Height Adjuster. . .. ... e e 1
29.......... 43.006. . .00 Rod End, 3/8 Spherical. ... .ouuuiii i e e e 4
30 64.1180. ... TUbe, Front Slide . ..o 2

- Use only original Ventrac
Illustrated Parts - 21 roplacemant parts,



PARTS

ILLUSTRATED DRAWING
Main Deck Cover Shield

- Use only original Ventrac
Illustrated Parts - 22 roplacemant parts,



PARTS
Main Deck Cover Shield

REF. PART NO. DESCRIPTION QTY.
) 99.SF06.....ccvi i NUL, SRF 3/8-16 USS ottt et e et e 1
2. 95,05 . Washer, Flat 5/16 SAE . . ..o ottt 3
3 99.A05. . Locknut, Stover 5/16-18 USS. ...ttt 1
4. 95.04 .. Washer, Flat 1/4 SAE . ..o e et e e 2
5 99.SF0608 ..........cciinnnnn BOlt, SRF 3/8-16 USS X L. .\ttt ittt ettt e ettt e 1
6. 00.0428......cciii i Decal, MOWEr MaintenanCe . ..ottt ettt 1
T, 60.1274 . i Shield, Main Deck MSB00 . . ..... ottt 1
8. .. 00.0192. ... Decal,V-Decal Die CUt BlUE . .o 1
9. 00.0100. . ... Decal, Made INUS A ..o 1
10.......... 05.0171. ..ot Bumper, Neoprene 60 DUIO. . ..o vttt e e 2
11.......... 05.0170. ... Bumper, Elastomer 125 Lhs PF. ..o .t e 2
1200000, 64.0682. ... Bracket, Shield SPring .. ...t 1
13.......... 90.0524. ... BoOlt, 5/16-18 USS X 37 . ottt ettt e e ettt e 1
14.......... 41.0021. . 0 Spring, Comp 1/20D X 2-3/4LG. ..ottt et 1
15.......... 99.0406. ...ttt BOlt, 1/4-20 X 3/4 BSCS . .ttt ettt 2
16.......... 99.E0101.........cvvvinennn.. Nut, Locking Flange 1/4-20 . .. ..ot e 2
7.0l 99.E0104........covviiiinnn.. Nut, Jam #8-32 Nylon LOCK .. oottt e e e 2

- Use only original Ventrac
Illustrated Parts - 23 replacement parts.



PARTS

ILLUSTRATED DRAWING
70.8163 & 70.8214 Hydraulic Flip Up Kit

N

VALY
oo e s \
N/ /

Use only original Ventrac

replacement parts.

lllustrated Parts - 24



PARTS

70.8163 & 70.8214 Hydraulic Flip Up Kit
REF. PART NO. DESCRIPTION QTY.
) 29.GFOO0L ... Grease Ftg, 1/4 SAE ST ...t 1
2. 99.E0094. ......ciiiiiiian Locknut, 5/8-11 Flanged StOVEr . ... ..ottt e 2
3 95.04 .. Washer, Flat 1/4 SAE . ..o e e e e e 2
4. 64.1975. . Bushing, .641 X 1.00 X 3.094L . . ..o .ottt e 1
5. 64.1972. v Bracket, FLip Up ROCKEN . . ..ottt e e 1
6. 64.1973. ... Bushing, .531IDX 10D X L.75L ..o uet ettt e 1
Toveeinn.. 64.1974. . ... Bushing, .656 X 1.25 X 16251 . ..o .v vttt 1
8. .. 23.0104. .. Coupler, Quick Male 1/4 . . ..ot e e e e 2
9. 05.0117. .. Washer, 544 ID X 817 X .14 Yel ..o e e e e 1
10.......... 05.0116. ... Washer, 544 IDX 817 X .14 Red . ...ttt e e 1
11.......... 29.0092. ... Fitting, .025 Orifice 1/4 PP ..ottt e 1
1200000, 99.A04N ... Locknut, NYLOn 1/4-20 ..ottt e e e 1
13.......... 90.0412....ciiiii BOlt, 1/4-20 USS X 1-1/27 ottt e et e e e e e e 1
14.......... 41.0108....ccvviiii Spring, Comp. 531 0D X.7T80LG ..ottt e 1
15.......... 95.10 . .t Washer, Flat 5/8 SAE . ..t 1
16.......... 90.1044. .. ...t BOlt, 5/8-11 USS X 5-1/2 ettt 1
17.......... 90.1032. .ot BoOlt, 5/8-11 USS X4 . oottt ettt e e ettt e 1
18.......... 90.0822. ...t BOlt, 1/2-13 USS X 2-3/4 o oottt ettt e e 1
19.......... 99.E0103........covviinennnn. Nut, Locking Flange 1/2-13 ... ..ot e e 1
20.......... 25.6801-06-06................ Fitting, 90 ME 3/8 X 3/8 . . oottt ettt e e 2
21 ... ... 70.8218. ..t Kit, Belt Tension/Cylinder LOck (2 parts) .......ovvuririiein i iiin s 1
22 23.0168. ... Cylinder, 1-3/47 X 5-1/47 . ottt e e e 1
23 ... 20.0169. ... Hose, 1/4x38.00 SAE 100R17 AR ...ttt 1
24 .......... 20.0166. ... Hose, 1/4x35.00 SAE 100R17 AR ..ttt 1
35, 29.GFO001 .......ooiet Grease Ftg, 1/4 SAE ST ..ot e 2

- Use only original Ventrac
Illustrated Parts - 25 replacement parts.



	Parts
	Main Frame & Front Anti-Scalp Rollers
	Carrier Frame & Wheels
	Hitch Arms
	Drive Shaft & Attachment Belt
	Main Deck Belt, Pulleys, & Belt Tensioner
	Spindles & Blades
	Mulch Rings
	Rear Roller
	Height Adjust Linkage & Deck Slides
	Main Deck Cover Shield
	70.8163 & 70.8214 Hydraulic Flip Up Kit


